

NHSGGC Surgery & Anaesthetics, ADULTS:
Authorised NCIII List for Chronic Pain Service:

Department	Designated Lead	Nominated Pharmacy Lead(s)	Designated Contacts within On-Site Pharmacy Department	Nominated Nursing Lead(s)	NCIIIs Approved for Use	Indication	Licensed Status LM / ULM / LM but unlicensed indication	Aseptic Manipulation /Preparation Required	Storage in Clinical Area Authorised	Approved Dose Range	Upper Limit	Folder/ Information Storage Location	Location of Intralipid for Potential LA Toxicity
Different combinations of the agents below may be used, depending on patient needs. These combinations will be unlicensed, under strict control of, and prescribed only by the Designated Lead Consultant.													
CPS VI ACH CPS Stobhill ACH CPS Inverclyde	Andy Crocket - Consultant in Anaesthetics & Pain Management, Pain Management Service, NHSGGC	Ruth Forrest Lead Clinical Pharmacist ITU & Theatres	Scott Nicol / Ruth Forrest		Intrathecal bupivacaine	Intractable pain which cannot be managed by other traditional and existing means of pain relief	Licensed medicine	Yes, made in pharmacy at PPU WIG and ordered on named-patient basis on agreed request form.	No	Up to 30mg	30mg/ 24 hours**	Chronic Pain Department ACH VI (1)	Theatres & Day Surgery Unit VI
					Intrathecal clonidine	As above	Licensed medicine but unlicensed route	As above	As above	2-8 micrograms/kg/hour	Max daily dose: 1mg Max conc: 2mg/ml	Chronic Pain Department ACH Stobhill (1)	Theatres Stobhill
					Intrathecal diamorphine	As above	Licensed medicine but unlicensed route	As above	As above	5-10mg/day	5-10mg/ 24hours**	Chronic Pain Department Inverclyde (1)	Theatres Inverclyde
					Intrathecal fentanyl	As above	Licensed medicine but unlicensed route	As above	As above	Up to 100micro-grams/day	Max conc: 2mg/ml Up to 100micro-grams/day		
					Intrathecal hydro-morphone	As above	Unlicensed medicine	As above	As above	Up to 20mg/day	Max conc: 35mg/ml** Up to 20mg/day		
					Intrathecal levo-bupivacaine	As above	Licensed medicine	As above	As above	Up to 30mg/day	Max conc: 40mg/ml** Up to 30mg/day		
					Intrathecal morphine PF	As above	Licensed medicine but unlicensed route	As above	As above	Up to 30mg/day	Max conc: 50mg/ml** Up to 30mg/day		
					Intrathecal phenol 5% in glycerol	Removed 28.08.2014							

** In exceptional circumstances, it may be necessary to use a higher daily dose or concentration. These doses must be verified by the Designated Lead Consultant.